T

FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 1) 39Mbps

AT Gainilow

Ref Ofeet 10,117 dB
Rel 20,00 dBm

Center 2412 GHz
#Res BW 1 MHz

Channel Power

9.85 dBm 1 17.56 MHz

] i

Ganter Fregq: 2412000000 GHz Fadie 5td: None
. Trig: Fraa Run AvglHald: 1004100
#himan: 20 45

Radis Davize; BTS

SVEW 3 MHz

Power Spectral Density

-62.60 dBm 1Hz

ETATLE

Sweep/Control

Sweep Time
100 ma

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 1) 52Mbps

AT Gainilow

Ref Ofeet 10,117 dB
Rel 20,00 dBm

Center 2412 GHz
#Res BW 1 MHz

Channel Power

9.58 dBm 1 17.56 MHz

- e ¥ B

Ganter Fregq: 2412000000 GHz Fadie 5td: None
. Trig: Fraa Run AvglHald: 1004100

RAman: 20 48

Radis Davize; BTS

#VBW 3 MHz
Power Spectral Density

-62.87 dBm Hz

Sweep/Control

Sweep Time
100 ma

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
Page 1 0 6 of191




T

FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 1) 58.5Mbps

AT Gainilow

Ref Ofeet 10,117 dB
Rel 20,00 dBm

Center 2412 GHz
#Res BW 1 MHz

Channel Power

9.47 dBm 1 17.56 MHz

] TR

Ganter Fregq: 2412000000 GHz Fadie 5td: None
. Trig: Fraa Run AvglHald: 1004100
#himan: 20 45

Radis Davize; BTS

SVEW 3 MHz

Power Spectral Density

-62.97 dBm Hz

ETATLE

Sweep/Control

Sweep Time
100 ma

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 1) 65Mbps

AT Gainilow

Ref Ofeet 10,117 dB
Rel 20,00 dBm

Center 2412 GHz
#Res BW 1 MHz

Channel Power

9.34 dBm 1 17.56 MHz

O 0 PR NE T

Ganter Fregq: 2412000000 GHz Fadie 5td: None
. Trig: Fraa Run AvglHald: 1004100

RAman: 20 48

Radis Davize; BTS

#VBW 3 MHz
Power Spectral Density

-63.10 dBm 1Hz

Sweep/Control

Sweep Time
100 ma

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
Page 1 0 7 of191




T

FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 6) 6.5Mbps

AT Gainilow

Ref Ofeet 10,1 0B
Rel 20,00 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

10.84 dBm 1 17.58 MHz

Ganter Fregq: 2437000000 GHz
. Trig: Fraa Run AvglHald: 1004100
#himan: 20 45

SVEW 3 MHz

e L SweepiControl

Radio 5td: None

Radis Davize; BTS

Span 22.86 MHz

Power Spectral Density

-61.61 dBm Hz

ETATLE

Sweep Time
100 ma

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 6) 13Mbps

Garnter Freq: 2.437000000 GHz

. Trig: Fraa Run AvglHald: 1004100

AT Gainilow

Ref Ofeet 10,1 0B
Rel 20,00 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

10.59 dBm ' 17.58 MHz

RAman: 20 48

SVEW 3 MHz

¥ TETE
Fadie 5td: None

Radis Davize; BTS

Span 22.86 MHz

Power Spectral Density

-61.86 dBm /Hz

Sweep/Control

Sweep Time
100 ma

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
Page 1 0 8 of191




T

FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 6) 19.5Mbps

AT Gainilow

Ref Ofeet 10,1 0B
Rel 20,00 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

10.39 dBm ' 17.58 MHz

TR

Ganter Fregq: 2437000000 GHz Fadie 5td: None
. Trig: Fraa Run AvglHald: 1004100
#himan: 20 45

Radis Davize; BTS

Span 22.86 MHz

SVEW 3 MHz

Power Spectral Density

-62.06 dBm 1Hz

ETATLE

Sweep/Control

Sweep Time
100 ma

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 6) 26Mbps

AT Gainilow

Ref Ofeet 10,1 0B
Rel 20,00 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

10.23 dBm ' 17.58 MHz

el SR ¥ B

Ganter Fregq: 2437000000 GHz Fadie 5td: None
. Trig: Fraa Run AvglHald: 1004100

RAman: 20 48

Radis Davize; BTS

#VBW 3 MHz
Power Spectral Density

£2.22 dBm Hz

Sweep/Control

Sweep Time
100 ma

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
Page 1 09 of191




T

FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 6) 39Mbps

AT Gainilow

Ref Ofeet 10,1 0B
Rel 20,00 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

9.89 dBm 1 17.58 MHz

i

Ganter Fregq: 2437000000 GHz Fadie 5td: None
. Trig: Fraa Run AvglHald: 1004100
#himan: 20 45

Radis Davize; BTS

SVEW 3 MHz

Power Spectral Density

62.56 dBm Hz

ETATLE

Sweep/Control

Sweep Time
100 ma

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 6) 52Mbps

AT Gainilow

Ref Ofeet 10,1 0B
Rel 20,00 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

9.65 dBm 1 17.58 MHz

e ¥ B

Ganter Fregq: 2437000000 GHz Fadie Std: None
. Trig: Fraa Run AvglHald: 1004100

RAman: 20 48

Radis Davize; BTS

#VBW 3 MHz
Power Spectral Density

-62.80 dBm 1Hz

Sweep/Control

Sweep Time
100 ma

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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T

FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 6) 58.5Mbps

AT Gainilow

Ref Ofeet 10,1 0B
Rel 20,00 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

9.58 dBm 1 17.58 MHz

i

Ganter Fregq: 2437000000 GHz Fadie Std: None
. Trig: Fraa Run AvglHald: 1004100
#himan: 20 45

Radis Davize; BTS

SVEW 3 MHz

Power Spectral Density

-62.87 dBm Hz

ETATLE

Sweep/Control

Sweep Time
100 ma

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 6) 65Mbps

AT Gainilow

Ref Ofeet 10,1 0B
Rel 20,00 dBm

Center 2.437 GHz
#Res BW 1 MHz

Channel Power

9.39 dBm 1 17.58 MHz

e B ¥ B

Ganter Fregq: 2437000000 GHz Fadie 5td: None
. Trig: Fraa Run AvglHald: 1004100

RAman: 20 48

Radis Davize; BTS

#VBW 3 MHz
Power Spectral Density

-63.06 dBm 1Hz

Sweep/Control

Sweep Time
100 ma

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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T

FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 11) 6.5Mbps

AT Gainilow

Ref Ofeet 10,12 dB
Rel 20,00 dBm

Eenﬁr 2462 iGHz
#Res BW 1 MHz

Channel Power

11.22 dBm /1 17.57 MHz

4 P

Ganter Freq: 2462000000 GHz Fadie 5td: None
. Trig: Fraa Run AvglHald: 1004100
#himan: 20 45

Radis Davize; BTS

SVEW 3 MHz

Power Spectral Density

61.23 dBm Hz

ETATLE

Sweep/Control

Sweep Time
100 ma

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 11) 13Mbps

AT Gainilow

Ref Ofeet 10,12 dB
Rel 20,00 dBm

Eenﬁr 2462 iGHz
#Res BW 1 MHz

Channel Power

11.11 dBm 1 17.57 MHz

P g

Ganter Freq: 2462000000 GHz Fadie 5td: None
. Trig: Fraa Run AvglHald: 1004100

RAman: 20 48

Radis Davize; BTS

#VBW 3 MHz
Power Spectral Density

61.34 dBm Hz

Sweep/Control

Sweep Time
100 ma

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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T

FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 11) 19.5Mbps

AT Gainilow

Ref Ofeet 10,12 dB
Rel 20,00 dBm

447

Ganter Freq: 2462000000 GHz Fadie 5td: None
. Trig: Fraa Run Avg|Hold> 1001100

RAman: 20 48

Radis Davize; BTS

Eenﬁr 2462 iGHz
#Res BW 1 MHz

Channel Power

10.89 dBm ' 17.57 MHz

SVEW 3 MHz

Power Spectral Density

-61.55 dBm Hz

ETATLE

Sweep/Control

Sweep Time
100 ma

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 11) 26Mbps

AT Gainilow

Ref Ofeet 10,12 dB
Rel 20,00 dBm

Eenﬁr 2462 iGHz
#Res BW 1 MHz

Channel Power

10.69 dBm ' 17.57 MHz

24P Nl

Ganter Freq: 2462000000 GHz Fadie 5td: None
. Trig: Fraa Run AvglHald: 1004100

RAman: 20 48

Radis Davize; BTS

#VBW 3 MHz
Power Spectral Density

£61.76 dBm Hz

Sweep/Control

Sweep Time
100 ma

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
Page 11 3 of191




T

FECT SRR LT

Conducted Output Power (802.11n-CH 11) 39Mbps

dgilent Spsecar e Amalyrer - Chamearl Pownn
T 0430004 B g 19, 0138

Canter Fraq: 2462000000 GHz Radio Std: None BwwspiCantrol
W Trig: Fras Run Avg|Hald: 100HD0

i E-uln:lwr. Fhtien: 20 48 Radie Devics: BTS Sweep Time,

Ref OMeel 10,12 &8 T
tel Offeet 1012 & Auto Man
ke S
Sweep Setup®

|
Pause

Center 2.462 GHz Span 22.25 MH
HRes BW 1 MHz #VBW 3 MHz Sweep 1ms

Channel Power Power Spectral Density

10.40 dBm /17.57 MHz -£2.05 dBm iz

STAFUS,

Conducted Output Power (802.11n-CH 11) 52Mbps

gt 5ot Asalyrer - Chaned Poeer
i h ¥ b= ™ P T
Garter Freq: 2462000000 GHz Fadie 5td: Nene Sweep/Contral

ren Trig: Fres Run Awg|Hokd: 100M00 I

HIF Gadnil ow RAman: 20 48 Radis Davies; BTS | m”m

1.00 ma

Ref Offeet 10012 dB
Rel 20,00 dBm

Eenﬁr 2462 iGHz
HRes BW 1 MHz SVBW 3 MHz

Channel Power Power Spectral Density

10.05 dBm 1 17.57 MHz -62.40 dBm 1Hz

FCC PT.15.247
TEST REPORT FCC CERTIFICATION REPORT www.hct.co.kr

Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895

Page 114 of191




T

FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 11) 58.5Mbps

AT Gainilow

Ref Ofeet 10,12 dB
Rel 20,00 dBm

Eenﬁr 2462 iGHz
#Res BW 1 MHz

Channel Power

9.97 dBm 117.57 MHz

i

Ganter Freq: 2462000000 GHz Fadie 5td: None
. Trig: Fraa Run AvglHald: 1004100
#himan: 20 45

Radis Davize; BTS

SVEW 3 MHz

Power Spectral Density

-62.48 dBm /Hz

ETATLE

Sweep/Control

Sweep Time
100 ma

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 11) 65Mbps

AT Gainilow

Ref Ofeet 10,12 dB
Rel 20,00 dBm

Eenﬁr 2462 iGHz
#Res BW 1 MHz

Channel Power

9.85 dBm 117.57 MHz

P g

Ganter Freq: 2462000000 GHz Fadie 5td: None
. Trig: Fraa Run AvglHald: 1004100

RAman: 20 48

Radis Davize; BTS

#VBW 3 MHz
Power Spectral Density

-62.60 dBm 1Hz

Sweep/Control

Sweep Time
100 ma

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
Page 115 of191




T
FE_f e Lt
(5745 MHz ~5825 MHz)

Conducted Output Power (802.11a-CH 149) 6 Mbps

gt 5ot Asalyrer - Chaned Poeer

AT Gainilow

Ref Oeet 10.37 dB
Rel 20,00 dBm

Channel Power

11.88 dBm ' 16.64 MHz

Ganter Freq: §.740000000 GHz
== Trig: Fras Run
BAmen: 20 48

101
Fadie Std: None

AvglHald: 1004100
Aadis Davies; BTS

SVEW 3 MHz

Power Spectral Density

-60.33 dBm /Hz

Ganter Freq: §.740000000 GHz
= Trig: Frae Run AvglHald: 1004100

RAman: 20 48

Ref Oeet 10.37 dB
Rel 20,00 dBm

Channel Power

11.76 dBm ' 16.64 MHz

16 [ X
Fadie 5td: None

Radis Davize; BTS

Span 21.63 MHz
TVBW 3 MHz

Power Spectral Density

-60.45 dBm 1Hz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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T

FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Channel Power

Conducted Output Power (802.11a-CH 149) 12 Mbps

Ganter Freq: §.740000000 GHz
. Trig: Fras Run AvglHald: 1004100

AIF Gadril ow BAmen: 20 48

Ref Oeet 10.37 dB
Ref 20.

SVEW 3 MHz

Power Spectral Density

11.65 dBm ' 16.64 MHz -60.56 dBm /Hz

ETATLE

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11a-CH 149) 18 Mbps

I b

Radio 5td: None SwnspiContmol

Sweep Time
100 ma

Ganter Freq: §.740000000 GHz
. Trig: Fras Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

AT Gainilow

Ref Oeet 10.37 dB
Rel 20,00 dBm

SVEW 3 MHz

Power Spectral Density

-60.71 dBm 1Hz

Channel Power

11.50 dBm ' 16.64 MHz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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T

FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Channel Power

Conducted Output Power (802.11a-CH 149) 24 Mbps

Ganter Freq: §.740000000 GHz
. Trig: Fras Run AvglHald: 1004100

AIF Gadril ow BAmen: 20 48

Ref Oeet 10.37 dB
Ref 20.

dBm

e e it el e

SVEW 3 MHz

11.38 dBm ' 16.64 MHz

ETATLE

Power Spectral Density

-60.83 dBm /Hz

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11a-CH 149) 36 Mbps

Ganter Freq: §.740000000 GHz
. Trig: Fras Run AvglHald: 1004100

AIF Gadril ow BAmen: 20 48

Ref Oeet 10.37 dB
Rel 20,00 dBm

SVEW 3 MHz

Channel Power

11.00 dBm ' 16.64 MHz

T: .

Radie 5td: None SwnspiContmol

Sweep Time
100 ma

Radis Davize; BTS

Power Spectral Density

61.21 dBm Hz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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T

FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Channel Power

Conducted Output Power (802.11a-CH 149) 48 Mbps

Ganter Freq: §.740000000 GHz
. Trig: Fras Run AvglHald: 1004100

AIF Gadril ow BAmen: 20 48

Ref Oeet 10.37 dB
Rel 20,00 dBm

B S : .

SVEW 3 MHz

Power Spectral Density

10.75 dBm ' 16.64 MHz -61.46 dBm /Hz

ETATLE

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11a-CH 149) 54 Mbps

- : 10000 43
Ganter Fraq: §.7T40000000 GHz Radie 5td: None Sweep/Contral

cer Trig: Fres Run Awg|Hokd: 100M00 I
HIF Gadnil ow RAman: 20 48 Radis Davies; BTS | m”m
1.00 ma

Ref Oeet 10.37 dB
Rel 20,00 dBm

SVEW 3 MHz

Power Spectral Density

Channel Power

10.62 dBm ' 16.64 MHz -61.59 dBm /Hz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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T

FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11a-CH 157) 6 Mbps

Ref Oeet 10.38 dB

Channel Power

11.55 dBm ' 16.68 MHz -60.67 dBm 1Hz

AT Gainilow

] r, 100708 U5 AN 30, ST
Ganter Freq: §.75000000 GHz Fadie 5td: None
. Trig: Fras Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

Span 21.69 MHz
TVBW 3 MHz

Power Spectral Density

ETATLE

Conducted Output Power (802.11a-CH 157) 9 Mbps

il Sgsictrnm Analyrer - Channed Povey
b

Ref Oeet 10.38 dB

nter 5.785 GHz
tRes BW 1 MHz

Channel Power

Garter Fraq: 6.786000000 GHz Radio 5ud: Nene SweepiControl

cen Trig: Fres Run Awg|Hokd: 100M00 I
HIF Gadnil ow RAman: 20 48 Radis Davies; BTS | m”m
1.00 ma

SVEW 3 MHz

Power Spectral Density

11.47 dBm ' 16.68 MHz -60.76 dBm Hz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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T
FECT AL
Conducted Output Power (802.11a-CH 157) 12 Mbps

gt 5ot Asalyrer - Chaned Poeer

Ganter Freq: §.75000000 GHz
. Trig: Fras Run AvglHald: 1004100

AIF Gadril ow BAmen: 20 48

Ref Oeet 10.38 dB

Span 21.69 MHz
TVBW 3 MHz

Channel Power Power Spectral Density

11.43 dBm ' 16.68 MHz -60.79 dBm Hz

ETATLE

Conducted Output Power (802.11a-CH 157) 18 Mbps

4 ¥ it A
Garnter Frag: §.75000000 GHz Fadie Std: Nene
o Trig: Fres Run Awg|Hokd: 100M00
BAmen: 20 48

gt 5ot Asalyrer - Chaned Poeer

AT Gainilow Radie Davics; BTS

Ref Oeet 10.38 dB
Ref 20000 dBm

e ———— e e et e

SVEW 3 MHz

Channel Power Power Spectral Density

11.20 dBm ' 16.68 MHz -61.02 dBm 1Hz

Sweep/Control

Sweep Time
100 ma

www.hct.co.kr

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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T
FECT AL
Conducted Output Power (802.11a-CH 157) 24 Mbps

gt 5ot Asalyrer - Chaned Poeer

Ganter Freq: §.75000000 GHz
. Trig: Fras Run AvglHald: 1004100

AIF Gadril ow BAmen: 20 48

Ref Oeet 10.38 dB

SVEW 3 MHz

Channel Power Power Spectral Density

11.06 dBm ' 16.68 MHz 61.17 dBm Hz

ETATLE

Conducted Output Power (802.11a-CH 157) 36 Mbps

] r, I AL
Ganter Freq: §.75000000 GHz Fadie 5td: None
. Trig: Fras Run AvglHald: 1004100
#himan: 20 45

gt 5ot Asalyrer - Chaned Poeer
'|"ill|l1i|.Nr Radie Davics; BTS

Ref Oeet 10.38 dB
Ref 20000 dBm

S e ~ .
s — e e s B

SVEW 3 MHz

Power Spectral Density

Channel Power

10.75 dBm ' 16.68 MHz -61.47 dBm Hz

Sweep/Control

Sweep Time
100 ma

www.hct.co.kr

FCC PT.15.247

TEST REPORT FCC CERTIFICATION REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
Page 12 2 of191




T

FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer
i) ’ It et

Channel Power

Conducted Output Power (802.11a-CH 157) 48 Mbps

Sweep/Control

Sweep Time
100 ma

Garnter Freq: §.7T5000000 GHz Radio 5td: None

. Trig: Fras Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

AT Gainilow

Ref Oeet 10.38 dB

SVEW 3 MHz

Power Spectral Density

10.48 dBm ' 16.68 MHz 61.74 dBm 1Hz

ETATLE

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11a-CH 157) 54 Mbps

100 CE O AN

Radie 5td: None SwnspiContmol

Sweep Time
100 ma

Ganter Freq: §.75000000 GHz
. Trig: Fras Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

AT Gainilow

Ref Oeet 10.38 dB
Ref 20000 dBm

SVEW 3 MHz

Power Spectral Density

-61.92 dBm Hz

Channel Power

10.30 dBm ' 16.68 MHz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
Page 12 3 of191




T

FECT SRR LT

Conducted Output Power (802.11a-CH 165) 6 Mbps

gt 5ot Asalyrer - Chaned Poeer
i) ’ 164245 Al Bdon), S

Ref Oeet 10.37 dB
Rel 20,00 dBm

|

Channel Power

11.42 dBm 1 16.7 MHz -60.80 dBm Hz

AT Gainilow

Ganter Freq: 6820000000 GHz Fadie 5td: None
. Trig: Frae Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

SVEW 3 MHz

Power Spectral Density

ETATLE

il Sgsictrnm Analyrer - Channed Povey

Channel Power

Conducted Output Power (802.11a-CH 165) 9 Mbps

Ref Oeet 10.37 dB
dBm

Ref 20.

=

nter 5.825 GHz
tRes BW 1 MHz

o R————— e s

{ x T3 AN
Ganter Fraq: 6825000000 GHz Radie 5td: None Sweep/Contral

cen Trig: Fres Run Awg|Hokd: 100M00 I
HIF Gadnil ow RAman: 20 48 Radis Davies; BTS | m”m
1.00 ma

e e S PR Pt e

SVEW 3 MHz

Power Spectral Density

11.32 dBm 1 16.7 MHz -60.91 dBm 1Hz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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T

FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Channel Power

Conducted Output Power (802.11a-CH 165) 12 Mbps

Ganter Freq: 6820000000 GHz
. Trig: Frae Run AvglHald: 1004100

AIF Gadril ow BAmen: 20 48

Ref Oeet 10.37 dB
Ref 20.

dBm

SRR R Y e e s L

SVEW 3 MHz

Power Spectral Density

11.20 dBm 1 16.7 MHz -61.02 dBm 1Hz

ETATLE

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11a-CH 165) 18 Mbps

nx 17 AN

Radie 5td: None SwnspiContmol

Sweep Time
100 ma

Ganter Freq: 6820000000 GHz
. Trig: Frae Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

AT Gainilow

Ref Oeet 10.37 dB
Rel 20,00 dBm

SVEW 3 MHz

Power Spectral Density

-61.20 dBm 1Hz

Channel Power

11.03 dBm 1 16.7 MHz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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FECT SRR LT

Conducted Output Power (802.11a-CH 165) 24 Mbps

gt 5ot Asalyrer - Chaned Poeer

e
AT Gainilow

Ref Oeet 10.37 dB
Rel 20,00 dBm

Channel Power

10.94 dBm ' 16.7 MHz

Ganter Freq: 6820000000 GHz
Trig: Fras FRun AvglHald: 1004100

RAman: 20 48

SVEW 3 MHz

Span 21.71 MHz

Power Spectral Density

ETATLE

-61.29 dBm /Hz

Conducted Output Power (802.11a-CH 165) 36 Mbps

dgilent Spsecar e Amalyrer - Chamearl Pownn

FIFGain:L ew

Rl Oeet 1037 9B
Rel 20.00 dBm

Channel Power

10.54 dBm 1 16.7 MHz

Cantar Frag: 6620000000 GHz
e Trig: Fras Fun AvglHald: 100100
Bhtien: 20 48

#VBW 3 MHz

11}
Radio Std: Nane

Radis Davics: BTS

Span 21.71 MH
Sweep 1ms

Power Spectral Density

-61.68 dBm =z

Sweep Time,

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Channel Power

Conducted Output Power (802.11a-CH 165) 48 Mbps

Ganter Freq: 6820000000 GHz
. Trig: Frae Run AvglHald: 1004100

AIF Gadril ow BAmen: 20 48

Ref Oeet 10.37 dB
Ref 20.

dBm

SVEW 3 MHz

Power Spectral Density

10.20 dBm 1 16.7 MHz -62.03 dBm Hz

ETATLE

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11a-CH 165) 54 Mbps

I AL

Radie 5td: None SwnspiContmol

Sweep Time
100 ma

Ganter Freq: 6820000000 GHz
. Trig: Frae Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

AT Gainilow

Ref Oeet 10.37 dB
Rel 20,00 dBm

#VBW 3 MHz
Power Spectral Density

62.13 dBm Hz

Channel Power

10.10 dBm 1 16.7 MHz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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FECT SRR LT

(5745 MHz ~5825 MHz)

gt 5ot Asalyrer - Chaned Poeer

Channel Power

Conducted Output Power (802.11n-CH 149) 6.5 Mbps

] r, 13°50] Py LX) SxE g
Ganter Freq: §.740000000 GHz Fadie 5td: None
. Trig: Fras Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

AT Gainilow

Ref Oeet 10.37 dB
Rel 20,00 dBm

SVEW 3 MHz

Power Spectral Density

10.55 dBm ' 17.62 MHz -61.91 dBm Hz

Sweep/Control

Sweep Time
100 ma

Channel Power

» } 134540 4 i
Ganter Freq: §.740000000 GHz Fadie 5td: None
Trig: Fras Run Awg|Hokd: 100M00
BAmen: 20 48

——
Radis Davize; BTS

AT Gainilow

Ref Oeet 10.37 dB
Rel 20,00 dBm

SVEW 3 MHz

Power Spectral Density

10.34 dBm ' 17.62 MHz 6£2.12 dBm Hz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Channel Power

Conducted Output Power (802.11n-CH 149) 19.5 Mbps

Ganter Freq: §.740000000 GHz
. Trig: Fras Run AvglHald: 1004100

AIF Gadril ow BAmen: 20 48

Ref Oeet 10.37 dB

SVEW 3 MHz

Power Spectral Density

10.15 dBm 1 17.62 MHz 62.31 dBm Hz

ETATLE

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 149) 26 Mbps

11 .

Radlo S0d: None SwnspiContmol

Sweep Time
100 ma

Ganter Freq: §.740000000 GHz
. Trig: Fras Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

AT Gainilow

Ref Oeet 10.37 dB
Rel 20,00 dBm

SVEW 3 MHz

Power Spectral Density

-62.48 dBm /Hz

Channel Power

9.98 dBm 1 17.62 MHz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Channel Power

Conducted Output Power (802.11n-CH 149) 39 Mbps

Ganter Freq: §.740000000 GHz
. Trig: Fras Run AvglHald: 1004100

AIF Gadril ow BAmen: 20 48

Ref Oeet 10.37 dB
Ref 20.

dBm

SVEW 3 MHz

Power Spectral Density

9.70 dBm 1 17.62 MHz £2.76 dBm Hz

ETATLE

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 149) 52 Mbps

13, SR

Radie 5td: None SwnspiContmol

Sweep Time
100 ma

Ganter Freq: §.740000000 GHz
. Trig: Fras Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

AT Gainilow

Ref Oeet 10.37 dB
Rel 20,00 dBm

SVEW 3 MHz

Power Spectral Density

-62.99 dBm 1Hz

Channel Power

9.46 dBm 1 17.62 MHz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Channel Power

Conducted Output Power (802.11n-CH 149) 58.5 Mbps

Ganter Freq: §.740000000 GHz
. Trig: Fras Run AvglHald: 1004100

AIF Gadril ow BAmen: 20 48

Ref Oeet 10.37 dB
Ref 20.

dBm

S e ——————

SVEW 3 MHz

Power Spectral Density

9.35 dBm 117.62 MHz 63.11 dBm 1Hz

ETATLE

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 149) 65 Mbps

1147 4P b

Radie 5td: None SwnspiContmol

Sweep Time
100 ma

Ganter Freq: §.740000000 GHz
. Trig: Fras Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

AT Gainilow

Ref Oeet 10.37 dB
Rel 20,00 dBm

SVEW 3 MHz

Power Spectral Density

63.17 dBm 1Hz

Channel Power

9.29 dBm 1 17.62 MHz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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FECT SRR LT

Channel Power

10.38 dBm 1 17.59 MHz

AT Gainilow

Ref Oeet 10.38 dB

Conducted Output Power (802.11n-CH 157) 6.5 Mbps

gt 5ot Asalyrer - Chaned Poeer

135000 P 3 X

Radie 5td: None SwnspiContmol

Sweep Time
100 ma

Ganter Freq: §.75000000 GHz
. Trig: Fras Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

SVEW 3 MHz

Power Spectral Density

-62.07 dBm Hz

ETATLE

Conducted Output Power (802.11n-CH 157) 13 Mbps

il Sgsictrnm Analyrer - Channed Povey
y 11

nter 5.785 GHz
tRes BW 1 MHz

Channel Power

10.15 dBm 1 17.59 MHz

Ref Oeet 10.38 dB

47 P L

Radio 5td: None SwnspiContmol

Sweep Time
100 ma

Ganter Freq: §.75000000 GHz
. Trig: Fras Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

AT Gainilow

SVEW 3 MHz

Power Spectral Density

-62.30 dBm Hz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
Page 1 3 2 of191
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FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Channel Power

Conducted Output Power (802.11n-CH 157) 19.5 Mbps

Ganter Freq: §.75000000 GHz
. Trig: Fras Run AvglHald: 1004100

AIF Gadril ow BAmen: 20 48

Ref Oeet 10.38 dB

SVEW 3 MHz

Power Spectral Density

9.97 dBm 1 17.59 MHz 62.49 dBm /Hz

ETATLE

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 157) 26 Mbps

11 P A

Radio 5td: None SwnspiContmol

Sweep Time
100 ma

Ganter Freq: §.75000000 GHz
. Trig: Fras Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

AT Gainilow

Ref Oeet 10.38 dB
Ref 20000 dBm

SVEW 3 MHz

Power Spectral Density

-62.66 dBm Hz

Channel Power

9.79 dBm 1 17.59 MHz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 157) 39 Mbps

Ref Oeet 10.38 dB

Channel Power

9.48 dBm 1 17.59 MHz -62.97 dBm Hz

AT Gainilow

Ganter Freq: §.75000000 GHz
. Trig: Fras Run AvglHald: 1004100
#himan: 20 45

SVEW 3 MHz

Power Spectral Density

ETATLE

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 157) 52 Mbps

Ref Oeet 10.38 dB
Ref 20000 dBm

Channel Power

» : 11 TR
Garter Fraq: 6.786000000 GHz Radio 5td: Nene SweepiControl

cen Trig: Fres Run Awg|Hokd: 100M00 I
HIF Gadnil ow RAman: 20 48 Radis Davies; BTS | m”m
1.00 ma

Span 22.87 MHz
TVBW 3 MHz

Power Spectral Density

9.29 dBm 1 17.59 MHz 63.17 dBm 1Hz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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gt 5ot Asalyrer - Chaned Poeer

Channel Power

Conducted Output Power (802.11n-CH 157) 58.5 Mbps

Ganter Freq: §.75000000 GHz
. Trig: Fras Run AvglHald: 1004100

AIF Gadril ow BAmen: 20 48

Ref Oeet 10.38 dB

SVEW 3 MHz

Power Spectral Density

9.16 dBm 1 17.59 MHz -63.29 dBm Hz

ETATLE

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 157) 65 Mbps

13 5 ) A

Radio 5td: None SwnspiContmol

Sweep Time
100 ma

Ganter Freq: §.75000000 GHz
. Trig: Fras Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

AT Gainilow

Ref Oeet 10.38 dB
Ref 20000 dBm

SVEW 3 MHz

Power Spectral Density

-63.38 dBm /Hz

Channel Power

9.08 dBm 1 17.59 MHz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 165) 6.5 Mbps

Ref Oeet 10.37 dB
Ref 20.

Channel Power

10.27 dBm 1 17.57 MHz

AT Gainilow

dBm

CL-Oa Y Py b X

Radie 5td: None SwnspiContmol

Sweep Time
100 ma

Ganter Freq: 6820000000 GHz
. Trig: Frae Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

SVEW 3 MHz

Power Spectral Density

£2.17 dBm Hz

ETATLE

il Sgsictrnm Analyrer - Channed Povey
y 0 A i

Channel Power

10.13 dBm 1 17.57 MHz

Conducted Output Power (802.11n-CH 165) 13 Mbps

Ref Oeet 10.37 dB
dBm

Ref 20.

nter 5.825 GHz
tRes BW 1 MHz

Sweep/Control

Sweep Time
100 ma

Ganter Freq: 6820000000 GHz Radio 5td: None

. Trig: Frae Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

AT Gainilow

SVEW 3 MHz

Power Spectral Density

62.32 dBm 1Hz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
Page 1 3 6 of 191
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gt 5ot Asalyrer - Chaned Poeer

Channel Power

Conducted Output Power (802.11n-CH 165) 19.5 Mbps

Ganter Freq: 6820000000 GHz
. Trig: Frae Run AvglHald: 1004100

AIF Gadril ow BAmen: 20 48

Ref Oeet 10.37 dB
Ref 20.

SVEW 3 MHz

Power Spectral Density

9.94 dBm 117.57 MHz 62.51 dBm Hz

ETATLE

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 165) 26 Mbps

X P

Fadio 5t Nong SwnspiContmol

Sweep Time
100 ma

Ganter Freq: 6820000000 GHz
. Trig: Frae Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

AT Gainilow

Ref Oeet 10.37 dB
Rel 20,00 dBm

SVEW 3 MHz

Power Spectral Density

62.67 dBm Hz

Channel Power

9.78 dBm 117.57 MHz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
Page 1 37 of191




T

FECT SRR LT

gt 5ot Asalyrer - Chaned Poeer

Channel Power

Conducted Output Power (802.11n-CH 165) 39 Mbps

Ganter Freq: 6820000000 GHz
. Trig: Frae Run AvglHald: 1004100

AIF Gadril ow BAmen: 20 48

Ref Oeet 10.37 dB

SVEW 3 MHz

Power Spectral Density

9.51 dBm 117.57 MHz 62.94 dBm Hz

ETATLE

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 165) 52 Mbps

1r 43P L

Radio 5td: None SwnspiContmol

Sweep Time
100 ma

Ganter Freq: 6820000000 GHz
. Trig: Frae Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

AT Gainilow

Ref Oeet 10.37 dB
Rel 20,00 dBm

SVEW 3 MHz

Power Spectral Density

-63.23 dBm Hz

Channel Power

9.22 dBm 117.57 MHz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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gt 5ot Asalyrer - Chaned Poeer

Channel Power

Conducted Output Power (802.11n-CH 165) 58.5 Mbps

Ganter Freq: 6820000000 GHz
. Trig: Frae Run AvglHald: 1004100

AIF Gadril ow BAmen: 20 48

Ref Oeet 10.37 dB
Ref 20.

dBm

SVEW 3 MHz

Power Spectral Density

9.14 dBm 117.57 MHz -63.30 dBm 1Hz

ETATLE

gt 5ot Asalyrer - Chaned Poeer

Conducted Output Power (802.11n-CH 165) 65 Mbps

TR

Fadio 5td: Nong SwnspiContmol

Sweep Time
100 ma

Ganter Freq: 6820000000 GHz
. Trig: Frae Run AvglHald: 1004100

RAman: 20 48 Radis Davize; BTS

AT Gainilow

Ref Oeet 10.37 dB
Rel 20,00 dBm

SVEW 3 MHz

Power Spectral Density

-63.46 dBm /Hz

Channel Power

8.99 dBm 117.57 MHz

FCC PT.15.247

FCC CERTIFICATION REPORT

www.hct.co.kr

TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:

HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895
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FECT SRR LT
8.3 POWER SPECTRAL DENSITY (802.11a/b/g/n)
Test Requirements and limit, §15.247(e)
The peak power spectral density is measured with a spectrum analyzer connected to the antenna
terminal while the EUT is operating in transmission mode at the appropriate frequencies.
Minimum Standard — the power spectral density conducted from the intentional radiator to
the antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of
continuous transmission.

W] TEST CONFIGURATION

|. TTT
LT R
| Coax cable

b
5
|_]

Spectrum Analyzer

m] TEST PROCEDURE
We tested according to KDB 558074 (issued 1/18/2012).

The spectrum analyzer is set to :

. Span = 5 — 30 % greater than the EBW
. RBW =100 kHz
. VBW = 300 kHz

. Sweep = Auto couple

. Detector Mode = Peak
. Trace Mode = Max hold
. Search peak

~N O O~ WDN R

@ Sample Calculation
PSD = Reading Value + ATT loss + Cable loss(1 ea) + BWCF
=-5dBm + 10 dB + 0.8 dB —15.2 dB= 0.6 dBm
Where: BWCF(Bandwidth Correction Factor) = 10log(3 kHz/100 kHz) = -15.2 dB

Note :

1. Spectrum reading values are not plot data. The PSD results in plot is already including the actual values of
loss for the attenuator and cable combination.

2. Spectrum offset = Attenuator loss + Cable loss

3. We apply to the offset in the 2.4 GHz and 5.8 GHz range that was rounded off to the closest tenth dB.

Actual value of loss for the attenuator and cable combination is below table.

FCC PT.15.247
TEST REPORT

Test Report No. Date of Issue: EUT Type: FCC ID:
HCTR1208FR18 August 16, 2012 Cellular/PCS GSM/GPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC ZNFP895

Page 14 0 of191

FCC CERTIFICATION REPORT www.hct.co.kr




FECT AL
Band Frequency(MHz) | Loss(dB)
2412 10.11
2.4 GHz 2437 10.10
2462 10.12
5745 10.37
5.8 GHz 5785 10.38
5825 10.37

(Actual value of loss for the attenuator and cable combination)

m] TEST RESULTS

Conducted Power Density Measurements

Test Result

AISGLSIE | (GHEiE Mode Spectrum BWCF PSD Limit | Pass/

(MHz) No.
Value(dBm) (dB) (dBm) (dBm) | Fail

2412 1 4.603 -15.2 -10.597 8 Pass
2437 6 802.11b 4.829 -15.2 -10.371 8 Pass
2462 11 5.052 -15.2 -10.148 8 Pass
2412 2.166 -15.2 -13.034 8 Pass
2437 802.11g 2.563 -15.2 -12.637 8 Pass
2462 11 3.096 -15.2 -12.104 8 Pass
2412 802.11n 1.426 -15.2 -13.774 8 Pass
2437 2.4 GHz 1.680 -15.2 -13.520 8 Pass
2462 11 Band 1.821 -15.2 -13.379 8 Pass
5745 149 1.157 -15.2 -14.043 8 Pass
5785 157 802.11a 1.016 -15.2 -14.184 8 Pass
5825 165 -0.292 -15.2 -15.492 8 Pass
5745 149 802.11n 0.297 -15.2 -14.903 8 Pass
5785 157 5.8 GHz 0.279 -15.2 -14.921 8 Pass
5825 165 Band -0.071 -15.2 -15.271 8 Pass

Note : PSD = Spectrum Value + BWCF
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W] RESULT PLOTS
Power Spectral Density (802.11b-CH 1)

-H.ht Spectinm Analyrer - Swept 5h

Avg Type: Log-Pwr
Trig: Fraw Fun Avg[Hatd= 11

PR Fam =
RAman: 20 48

IF Gaincl ow

Ref Offaet 10,11 dB
Rel 20.00 dBm

Span 20.00 MHz

Center 241200 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.93 ms (1001 pis)

ETATLE

Power Spectral Density (802.11b-CH 6)

Avg Type: Log-Pwr
Trig: Fraw Fun AvgHatd: 11

PR Fam =
RAman: 20 48

IF Gaincl ow

Ref Offaet 10.1 B
Rel 20.00 dBm

Span 20.00 MHz

Center 243700 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.93 ms (1001 pis)

FCC PT.15.247
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Power Spectral Density (802.11b-CH 11)

-H.ht Spectinm Analyrer - Swept 5h

Avg Typa: Log-Fwr

PRO: fam ~e- Trig: Fres Run AuglHold: 11

iFGalncl ow PAmen: 20 48

Ref Offaet 10,12 dB
Rel 20,00 dBm

Cenller 246200 GHz Span 20.00 MHz
#Res BW 100 kHz #FVBW 300 kHz Sweep 1.93 ms (1001 pts)

ETATLE

Power Spectral Density (802.11g-CH 1)

-H.ht Spectinm Analyrer - Swept 5h

Avg Typa: Log-Pwr
PRO: fam ~e- Trig: Fres Run AuglHold: 11
iFGalncl ow BAman: 20 48

Ref Offaet 10,11 dB
Ref 20,00 dBm

Cenller 241200 GHz Span 20.00 MHz
#Res BW 100 kHz #FVBW 300 kHz Sweep 1.93 ms (1001 pts)

FCC PT.15.247
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Power Spectral Density (802.11g-CH 6)

-H.ht Spectinm Analyrer - Swept 5h

Avg Typa: Log-Fwr

PRO: fam ~e- Trig: Fres Run AuglHold: 11

iFGalncl ow PAmen: 20 48

Ref Offaet 10.1 B
Ref 20,00 dBm

Cenller 243700 GHz Span 20.00 MHz
#Res BW 100 kHz #FVBW 300 kHz Sweep 1.93 ms (1001 pts)

ETATLE

Power Spectral Density (802.11g-CH11)

-H.ht Spectinm Analyrer - Swept 5h

Avg Typa: Log-Pwr
PRO: fam ~e- Trig: Fres Run AuglHold: 11
iFGalncl ow BAman: 20 48

Ref Offaet 10,12 dB
Rel 20,00 dBm

Cenller 246200 GHz Span 20.00 MHz
#Res BW 100 kHz #FVBW 300 kHz Sweep 1.93 ms (1001 pts)
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gt Spctium Aaalyrer - Swept 5h

Power Spectral Density (802.11n-CH 1)

Avg Typa: Log-Fwr

PRO: fam ~e- Trig: Fres Run AuglHold: 11

iFGalncl ow PAmen: 20 48

Ref Offaet 10,11 dB
Ref 20,00 dBm

Cenller 241200 GHz Span 20.00 MHz
#Res BW 100 kHz #FVBW 300 kHz Sweep 1.93 ms (1001 pts)

ETATLE

gt Spctium Aaalyrer - Swept 5h

Power Spectral Density (802.11n-CH 6)

Avg Typa: Log-Pwr
PRO: fam ~e- Trig: Fres Run AvglHold= 11
iFGalncl ow BAman: 20 48

Ref Offaet 10.1 B
Ref 20,00 dBm

Cenller 243700 GHz Span 20.00 MHz
#Res BW 100 kHz #FVBW 300 kHz Sweep 1.93 ms (1001 pts)

ETATLE
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Power Spectral Density (802.11n-CH11)

-H.ht Spectinm Analyrer - Swept 5h

Avg Typa: Log-Fwr

PRO: fam ~e- Trig: Fres Run AuglHold: 11

iFGalncl ow PAmen: 20 48

Ref Offaet 10,12 dB
Rel 20,00 dBm

Cenller 246200 GHz Span 20.00 MHz
#Res BW 100 kHz #FVBW 300 kHz Sweep 1.93 ms (1001 pts)

ETATLE

Power Spectral Density (802.11a-CH 149)

-H.ht Spectinm Analyrer - Swept 5h

Avg Typa: Log-Pwr
PRO: fam ~e- Trig: Fres Run AuglHold: 11
iFGalncl ow BAman: 20 48

Ref Offaet 1037 dB
Rel 20.00 dBm

i

Cenller 5.74500 GHz Span 20.00 MHz
#Res BW 100 kHz #FVBW 300 kHz Sweep 1.93 ms (1001 pts)

FCC PT.15.247
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Power Spectral Density (802.11a-CH 157)

-H.ht Spectinm Analyrer - Swept 5h

Avg Typa: Log-Fwr

PRO: fam ~e- Trig: Fres Run AuglHold: 11

iFGalncl ow PAmen: 20 48

Ref Offaet 10,38 dB
Rel 20.00 dBm

Cenller 5.78500 GHz Span 20.00 MHz
#Res BW 100 kHz #FVBW 300 kHz Sweep 1.93 ms (1001 pts)

ETATLE

Power Spectral Density (802.11a-CH 165)

gt Spctium Aaalyrer - Swept 5h
Avg Typa: Log-Pwr

D o e Trig: Fras Run AvglHald: 11
IF Galnch e RAman: 20 45

Ref Offaet 1037 dB
Ref 20,00 dBm

y'

!
|

Cenller 582500 GHz Span 20.00 MHz
#Res BW 100 kHz #FVBW 300 kHz Sweep 1.93 ms (1001 pts)

FCC PT.15.247
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Power Spectral Density (802.11n-CH 149)

-H.ht Spectinm Analyrer - Swept 5h

Avg Typa: Log-Pwr
PRO: fam ~e- Trig: Fres Run AuglHold: 11
iFGalncl ow BAman: 20 48

Mkr1 5.7

Ref Offaet 1037 dB
Rel 20.00 dBm

Span 20.00 MHz
Sweep 1.93 ms (1001 pis)

ETATLE

Center 5.74500 GHz

#Res BW 100 kHz #VBW 300 kHz

Power Spectral Density (802.11n-CH 157)

-H.ht Spectinm Analyrer - Swept 5h

Avg Typa: Log-Pwr
PRO: fam ~e- Trig: Fres Run AuglHold: 11
iFGalncl ow BAman: 20 48

Ref Offaet 10,38 dB
Rel 20.00 dBm

Span 20.00 MHz
Sweep 1.93 ms (1001 pis)

Center 5.78500 GHz
#Res BW 100 kHz

#VBW 300 kHz

FCC PT.15.247
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Power Spectral Density (802.11n-CH 165)

gt Spctium Aaalyrer - Swept 5h

;
/
;
|
!

Avg Typa: Log-Pwr
PRO: fam ~e- Trig: Fres Run AuglHold: 11
iFGalncl ow BAman: 20 48

Ref Offaet 1037 dB
Ref 20,00 dBm

Cenller 582500 GHz Span 20.00 MHz
#Res BW 100 kHz #FVBW 300 kHz eep 1.93 ms (1001 pts)
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8.4 OUT OF BAND EMISSIONS AT THE BAND EDGE/ CONDUCTED SPURIOUS EMISSIONS
Test Requirements and limit, §15.247(d)

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general limits
specified in § 15.209(a) is not required. In addition, radiated emissions which fall in the restricted
bands, as defined in § 15.205(a), must also comply with the radiated emission limits specified in §
15.209(a) (see § 15.205(c)).

Limit : 20 dBc
@ TEST CONFIGURATION

r
1

Spectrum Analyzer

E
g
[
!
..]

Coax cable

@] TEST PROCEDURE

The transmitter output is connected to the spectrum analyzer.
RBW = 100 kHz(Upon 1 GHz = 1 MHz)

VBW = 300 kHz(Upon 1 GHz = 1 MHz)

Set span to encompass the spectrum to be examined
Detector = Peak

Trace Mode = max hold

Sweep = auto couple

Measurements are made over the 30 MHz to 40 GHz range with the transmitter set to the lowest,
middle, and highest channels.

Note :

1. The band edge results in plot is already including the actual values of loss for the attenuator and cable
combination.

2. Spectrum offset = Attenuator loss + Cable loss

3. We apply to the offset in the 2.4 GHz and 5.8 GHz range that was rounded off to the closest tenth dB.

Actual value of loss for the attenuator and cable combination is below table.

FCC PT.15.247
TEST REPORT
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FECT AL
Band Frequency(MHz) | Loss(dB)
2412 10.11
2.4 GHz 2437 10.10
2462 10.12
5745 10.37
5.8 GHz 5785 10.38
5825 10.37

(Actual value of loss for the attenuator and cable combination)

4. In case of conducted spurious emissions test, please check factors blow table.
@ FACTORS FOR FREQUENCY

Freq(MHz) Factor(dB)
30 10.37
100 10.16
200 10.15
300 10.14
400 10.18
500 10.19
600 10.20
700 10.30
800 10.25
900 10.28
1000 10.29
2000 10.17
2400* 10.10
2500* 10.12
3000 10.26
4000 10.31
5000 9.85
5700* 10.40
5800* 10.38
6000 10.20
7000 10.60
8000 10.53
9000 10.23
10000 10.41
11000 10.65
12000 11.19
13000 10.97

FCC PT.15.247
TEST REPORT
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14000 11.42
15000 12.01
16000 11.77
17000 10.78
18000 10.76
19000 11.15
20000 10.75
21000 10.82
22000 10.82
23000 11.26
24000 11.08
25000 11.18
26000 10.90
27000 11.32
28000 11.33
29000 11.77
30000 11.40
31000 11.82
32000 11.07
33000 13.05
34000 15.68
35000 14.08
36000 15.88
37000 17.32
38000 15.44
39000 14.48
40000 16.50

Note : 1. *' is fundamental frequency range.

2. Factor = Cable loss + Attenuator loss

FCC PT.15.247
TEST REPORT

FCC CERTIFICATION REPORT

www.hct.co.kr

Test Report No.
HCTR1208FR18

Date of Issue:
August 16, 2012

EUT Type:
Cellular/PCS GSMIGPRS/EDGE/WCDMA/HSDPA/HSUPA Phone with Bluetooth/WLAN/NFC

FCC ID:
ZNFP895

Page 152 of191




T
HET ST

W] RESULT PLOTS
BandEdge (802.11b-CH1)

gt Spctium Aaalyrer - Swept 5h
T 1 TR TRV

Avg Type: Log-Pwr T
Trig: Fraw Fun AvgHatd: 11

PR Fam =
RAman: 20 48

IF Gaincl ow

Ref Offaet 10,11 dB
Rel 20.00 dBm

|;I,r-\"||.h b At
Span 40.00 MHz

Center 240000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.87 ms (1001 pis)

BandEdge (802.11b-CH11)

-H.ht Spectinm Analyrer - Swept 5h

Avg Type: Log-Pwr
Trig: Fraw Fun AvgHatd: 11

PR Fam =
RAman: 20 48

IF Gaincl ow

Ref Offaet 10,12 dB
Rel 20.00 dBm

i 2
Ao A L F L B, ;,‘.';-,.f.lh.-__ ¥ I NN '--.-. iy

Span 50.00 MHz

Center 248350 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pis)
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gt Spctium Aaalyrer - Swept 5h

BandEdge (802.11g-CH1)

Avg Typa: Log-Fwr

PRO: fam ~e- Trig: Fres Run AuglHold: 11

iFGalncl ow PAmen: 20 48

Ref Offaet 10,11 dB

Refl 20.00 dBm

Center 240000 GHz
#Res BW 100 kHz

Span 40.00 MHz
#FVBW 300 kHz Sweep 3.87 ms (1001 pts)

ETATLE

gt Spctium Aaalyrer - Swept 5h

BandEdge (802.11g-CH11)

Avg Typa: Log-Pwr
PRO: fam ~e- Trig: Fres Run AuglHold: 11
iFGalncl ow BAman: 20 48

Ref Offaet 10,12 dB
Rel 20,00 dBm

Center 248350 GHz
#Res BW 100 kHz

Span 50.00 MHz
#VBW 300 kHz Sweep 4.80 ms (1001 pis)

ETATLE
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gt Spctium Aaalyrer - Swept 5h

BandEdge (802.11n-CH1)

Avg Type: Log-Pwr
Trig: Fraw Fun AvgHatd: 11

PR Fam =
RAman: 20 48

IF Gaincl ow

Ref Offaet 10,11 dB
Ref 20,00 dBm

Span 40.00 MHz

Center 240000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.87 ms (1001 pis)

ETATLE

BandEdge (802.11n-CH11)

Avg Type: Log-Pwr
Trig: Fraw Fun AvgHatd: 11

PR Fam =
RAman: 20 48

IF Gaincl ow

Ref Offaet 10,12 dB
Rel 20,00 dBm

e A
ik T T SR | T it [l it

Span 50.00 MHz

Center 248350 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4.80 ms (1001 pis)

ETATLE
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